LCW-8BL-1-A

IN—1JX / PARTS LIST

LCW-8BL-1- 271585 / DIFFERENT PARTS FROM LCW-8BL-1
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No. |[BBmEFS |EX ES DESCRIPTION
PARTS NO. | QTY
1 |10795-A T [FHZ (KARR) VIBRATINGPRESSER FOOT (FOR THICK THREAD)
2 110662 1 |kt SCREW 5/32x40 L=6.5
3 |13833-A T EVUE (RRR) FEED DOG (FOR THICK THREAD)
4 |NO125 1 |#F DPX17 #25 NEEDLE DPx17 #25
5 |13703-A 1 (A=) (R&RE) HOOK COMPLETE (FOR THICK THREAD)
6 [15024 1R THREAD TAKE-UP LEVER
7 114052 1 NI —F Dviy— BELT GUARD WASHER
8 |15162-A 1 | F—1)— MAGCHINE PULLEY
HE&HA ACCESSORIES
4 |NO125 3 |&#f DPX17 #25 NEEDLE DPx17 #25
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Notes for using this parts list.
Parts are subject to change in design without prior notice.

P65350 (1014)



No. BB mES |EHK e DESCRIPTION
PARTS NO. | QTY

1 |14050 1 | RJLbH—KEH/— BELT GUARD UPPER COVER

2 (12418 2 | NI H—=FEh/ S A—1k D SCREW 13/64X32 L=9

3 [13753-A 1 [ RILEH—FERE BELTGUARD BODY

4 111162 2 (RNILEH—FEHRE LD SCREW 3.4X36 L=5.4

5 |13753-B 1 |3 EFER PLATE

6 {6339 1 |k SCREW 1/8X%44 =4

7 |12294-04 1 |L2E L-STAY

8 |10561 1 (b SCREW 11/64X32 L=6.5

9 (11142 2 |ETyr— WASHAER

10 |31206 1 |Fvk NUT M4

11 |10561 1 | RJLhH—F1ERnT SCREW 11/64X32 L=6.5

12 |37102 2 |BREBEIZIEFV NUT M6

13 [17529 1 |[BHFEZAE SYNCRONIZER SUPORT

14 [13753-T 1 | NILEH—F#EH —F BELT GUARD (BOTTOM)

15 |11830 1 |DEHRY THUMB SCREW 9/64X40

16 |15081 4 |KRhL WOOD SCREW

17 [11142 4 |FEPyiro— WASHAER

18 [13429 1 [~NILhH—FH#BhiR BELT GUARD (SIDE)

19 30046 1 xR SCREW M4X0.7 L=6




